Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
BILL THIRD PARTY B i
[ L
ﬁ‘ (]
o Q !
= T |
1
RN w
5! e
2
o
= -0
FeVdEx‘ i E '
Express !
. |- { 1
pgov .
g
¥ |
*g; k'g ré
i'gg-' g .g
ﬁgg _;&
:g i
:
Dnte ime h ‘
Femp: 0 @ ‘ O %

I' herm#: 6443 Corr Fact: -0.3 C

Report Page 7 of 7

A W N P



-98.5000°

26.3750° >5000mE

ZUSGS

science for a changing world

U.S. DEPARTMENT OF THE INTERIOR
U.S. GEOLOGICAL SURVEY

The National Map

CITRUS CITY QUADRANGLE
TEXAS - HIDALGO COUNTY
7.5-MINUTE SERIES

-98.3750°
62 26.3750°

291 7000mN

CHINAs

— JARA

225,

LILIA ST

NG

CONZALE7 G
s 1)
C GONZaLE7 ¢1p

ONE MILE
RADIUS

“—LAROUND wwP

[APPLICANTS PROPERTY].
~ |BOUNDARY LINE

58

ENT|

EXISTING EFFLU
POND

225 @159
Citrus City:

HANNA s

S {L

MIST FLOWeR st

|/[AIDALGO COUNTY
S UIRRIGATION DISTRICT
NO.6 CANAL

=7/ HIDALGO MUD NO.1
. BOUNDARY
/ o | 2904000mN

POINT O
DISCHARGE

562000mE /

26.2500°
-98.5000°

Produced by the United States Geological Survey
North American Datum of 1983 (NAD83)

World Geodetic System of 1984 (WGS84). Projection and

1 000-meter grid:Universal Transverse Mercator, Zone 14R

This map is not a legal document. Boundaries may be
generalized for this map scale. Private lands within government
reservations may not be shown. Obtain permission before
entering private lands.

Imagery..
UiS: Census

Roads...

Bureau,

NAIP, July 2016 - December 2016

2015

GNIS, 2008 - 2021

Dataset, 2019

- 2021

Available

NAMES. . ettt e
Hydrosraphy: s National Hydrography Dataset, 2000 - 2018
Contours - National  Elevation
Boundaries.............. Multiple sources; see metadata file 2019
Wetlands................. FWS  National  Wetlands Inventory  Not

|
\‘ | 45

73 MILS
015" |
amLs |

UTM GRID AND 2019 MAGNETIC NORTH
DECLINATION AT CENTER OF SHEET

U.S. National Grid
100,000 - m Square ID

NQ

Grid Zone Designation
14R

SCALE 1:24 000

1 0.5 0 KILOMETERS 1 2
== = — — — ]
1000 500 0 METERS 1000 2000
1 0.5 0 1
MILES
1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000
[ ===

FEET

CONTOUR INTERVAL 5 FEET
NORTH AMERICAN VERTICAL DATUM OF 1988

This map was produced to conform with the
National Geospatial Program US Topo Product Standard.

QUADRANGLE LOCATION

11213
4 5
61718

ADJOINING QUADRANGLES

1 Camp Garcia
2 McCook

3 Monte Christo
4 Sullivan City
5 Alton

6 Los Ebanos

7 La Joya

8 Mission

-98.3750°

ROAD CLASSIFICATION

Local Connector

Expressway
Secondary HWY  e— Local Road
Ramp — 4wDp

e S US Route

' Interstate Route

CITRUS CITY, TX
2022

26.2500°

16395547
SX24K8826

NSN. 7 6 30
NGAREF NO.U S G



AutoCAD SHX Text
POINT OF DISCHARGE

AutoCAD SHX Text
HIDALGO COUNTY IRRIGATION DISTRICT NO.6 CANAL 

AutoCAD SHX Text
HIDALGO MUD NO.1  BOUNDARY

AutoCAD SHX Text
EXISTING EFFLUENT POND

AutoCAD SHX Text
EXISTING WWTP

AutoCAD SHX Text
APPLICANT'S PROPERTY BOUNDARY LINE

AutoCAD SHX Text
HIDALGO MUD No.1 BOUNDARY

AutoCAD SHX Text
ONE MILE RADIUS AROUND WWTP


LA JOYA QUADRANGLE

TEXAS - HIDALGO COUNTY
7.5-MINUTE SERIES

~ U.S. DEPARTMENT OF THE INTERIOR T
[ 3 U.S. GEOLOGICAL SURVEY U S TO 0
science for a changing world p
-98.5000° -98.3750°
26.2500°  °HO%OmE 51 52 53 54 55 56 \ 57 58 59 - , 60 | 61 62 26.2500°
] 7 - SV ], : \ HIDALGO MUD No.1 @A 150 750~ N N~—"
3 = gt ‘ ol : RAW WATER RESERVOIR ALM CReEx gy p
IST 51 g B = ) \ vEsTise | 4|HIDALGO MUD No.1 ’
& w057 & S 3 S 1—2IAMOND 4y [ £L.50 v, ['[BOUNDARY = ONE MILE 5
O % W kD sr L= X s 3 g DOWNSTREAM d
29()3 000 5 g 5 FE e & 83 2 E N ) F / J= g o E 03
03N g st Sor [§ » ‘ | | < [ i HIDALGO COUNTY & ORD 5T PEREZ z = ¥ 75
= é_, 4\ J : ‘g 3 L | ) ~ ONE MILE RADIUS N IRRIGATION DISTRICT & Vo ZVILLE HIDALGO COUNTY \Q
3/ N STHsT - [3 w “ AROUND WW No.6 CANAL & ° DRAINAGE DISTRICT L
/ O o~ 3 : N : N g : NO.1 (DITCH) a g
S/ /Lakeview Cem - g W - — HIDALGO MUD No.1 |1 Mo, f HIDALGO COUNTY 5 & al
okl w71 JLaJoya . ] : L)~ : - = BOUNDARY IRRIGATION DISTRICT S g s
NER=3 — A 7 : : —— No.6 CANAL \d . < S
#, /'-Qj g x 735 N\ — 5‘ ~ 150 8
(/’:"?;«4, ) B ‘ I MILE 1 S
0 7 Q /
5 - - . Q 8 VETERA
AN Penitas ! : S NS BLyp
TITH ST f5p0 = = e = S o Bus & /
V.75 N S |\ AN\ e / . 2 THIDALGO MUD No.1 g /) S
”31// Walker, = = S 5 N |BOUNDARY g Tz g
NI - o ‘g 2 x ) &
- ~Q
S =" f ghremo 3 T
725. N\ 7 5[ 3 S
[ 4 4
i L -
NG ;‘
— = DA p, I\
B bur d HIDALGO MUD No.1| | '
y ) ; <Edinburg J BOUNDARY I
- j Poriitas Settling.Basin LY
e | City Cem
d £ BARQU/TO DR
Chihuahuva>~— —___
?, ) =
Q ) B
= &
Ay
<
9 & NQ
[ ke
& — ~ 00NP
g
Abram Q
. 2
/ p T3
) = S0TIRa 57 § -
T S CANADLAN 4 ]
— T —
PALMVIE,W 99
) SOUTH\g
A /\;
~
&
5r
2 Ll 5-3‘
- z “
AL . N \ -
= _San Jose Cem § - '
: A\ o UFJ\Garden of S \ \ y
/ ‘ 1 [ Angels Cem A\ \ /
3 Il Q — > it
Qe - . (—
: 98
]
©

97
96
95
94
93 93
92 92
91 91
90
289 ()000m)]
26.1250° 50 51 52 53 54 55 56 57 58 59 60 61 562000mE
: 26.1250°
-98.5000° -98.3750°
. — L) <t
Produced by the United States Geological Survey N SCALE 1:24 000 ROAD CLASSIFICATION =uv°
North American Datum of 1983 (NAD83) ] E l —— P
World Geodetic System of 1984 (WGS84). Projection and o 1 0.5 0 KILOMETERS 1 2 XPressway —— eomm— Local Connector =_—© g
1 000-met id:Uni LT M tor, Z 14R i === ————— — 3 Si dary H Local Road —
: me! .er grid:Universal Transverse erz.:a or, Zone - 1000 500 0 METERS 1000 2000 econdary Hwy =
This map is not a legal document. Boundaries may be 73 MILS 05 0 Ramp — 4WD - — <
generalized for this map scale. Private lands within government 0°15° 1 1 1 i
reservations may not be shown. Obtain permission before 4MILS MILES ' Interstate Route Cj US Route O State Route =0 <
entering private:lands; 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 QUADRANGLE LOCATION =
|V s s S S S A e S S e e NAIP, July 2016 - January 2017 FEET ——=X¢]
ROAUS s sy u.S. Census Bureau, 2015 =
NMIES. ... ettt e e e s e eeeeseeeee s e eee GNIS, 1979 - 2022 O RiTion LoE o et 1 Sullivan City ="%
Hydrography. .National Hydrography Dataset, 2000 - 2018 CONTOUR INTERVAL 5 FEET 1 2 3 2 Citrus City = 3
CONEOUIS. et ttenseireinenseeeneessensenaeneasenaens National Elevation Dataset, 2019 U.S. National Grid NORTH AMERICAN VERTICAL DATUM OF 1988 3 Alton — o O
Boundaries.............. Multiple sources; see metadata file 2019 - 2021 700,000 - m Square ID 4 5 4 Los Ebanos —_— E
. . 5 Mission — W
Wetlands................. FWS  National ~ Wetlands Inventory ~ Not  Available NQ This map was produced to conform with the 6 Hidalgo =
—_0 National Geospatial Program US Topo Product Standard. 6 =z«
NP LA JOYA, TX, TAM =2¢
— ADJOINING QUADRANGLES
Grid Zone D
il cne1 4§s|gnallon 20 22
ckimball=3/13/2025-9: 31am V: \144200 WWTP MUD 1 Permit Renewal\La Joya Mud.dwg



AutoCAD SHX Text
GOLF COURSE

AutoCAD SHX Text
GOLF COURSE

AutoCAD SHX Text
HIDALGO COUNTY IRRIGATION DISTRICT No.6 CANAL

AutoCAD SHX Text
HIDALGO COUNTY DRAINAGE DISTRICT NO.1 (DITCH)

AutoCAD SHX Text
ONE MILE  DOWNSTREAM

AutoCAD SHX Text
HIDALGO COUNTY IRRIGATION DISTRICT No.6 CANAL

AutoCAD SHX Text
ONE MILE RADIUS AROUND WWTP

AutoCAD SHX Text
HIDALGO MUD No.1 BOUNDARY

AutoCAD SHX Text
HIDALGO MUD No.1 BOUNDARY

AutoCAD SHX Text
HIDALGO MUD No.1 BOUNDARY

AutoCAD SHX Text
HIDALGO MUD No.1 RAW WATER RESERVOIR

AutoCAD SHX Text
HIDALGO MUD No.1 BOUNDARY


-98.3750°

U.S. DEPARTMENT OF THE INTERIOR

~
" 3 U.S. GEOLOGICAL SURVEY

science for a changing world

64 65

66

o
~N

The National Map

Z3US Topo

72

MISSION QUADRANGLE
TEXAS - HIDALGO COUNTY
7.5-MINUTE SERIES

-98.2500°

26.2500° °63%°mE

2903000m N

02

01

P

NQ
NP

o

o

[
PALm

/
N
TORDY1.

N BEN;'ISEI'

N

G, N
'?55{V~GATE‘R9

T A
INK-B, A v -
( 7~

BOBOL N L |
=4
S

P

X

=

Y hr

99

]

MILE-1-SOUTH RD

O RO
4 —

W2 MILE Ly

O,
Lo
_ CRISANTE

:~'\ Rio Grande
) Valley State'
| Veterans Cem

) ‘\ - o r'”‘v f

90|

by

=) \v]'RANK/N ST

(@)
2.

/" Laurel
" Hill

&

-

ITROSP ER BLyp

Q
a

RRY RD

-~

YBE,

\
X
N\
Ny

N

gﬁUﬁﬁ? ‘/

(1)

~MISSION
Iy

San Jose Cem
n

TRINITY pp

T
RIO 7

AND-CANAL.pR |

OOlAGR

Granjeno

O Granjero Cem

SRANDE pr—"_ %>

_LS%'7 =N ngo‘\
700 !

-/

Sharyland

e
—
e

Valley
Memoriaxl
Gardens

Lake
Conception

57 4000mE

Wi
A South Texa.!,

Collegé

26.2500°

NQ
00
NP

26.1250°
-98.3750°

63

64

Produced by the United States Geological Survey

North American Datum of 1983 (NAD83)

World Geodetic System of 1984 (WGS84). Projection and

1 000-meter grid:Universal Transverse Mercator, Zone 14R

This map is not a legal document. Boundaries may be

generalized for this map scale. Private lands within government

reservations may not be shown. Obtain permission before

entering private lands.

NAIP, July 2016 - December 2016

N o e
Lo} Vo Ly T — U.S: Census Bureau, 2015
LT 0= N GNIS, 1979 - 2022
Hydrography.. .National Hydrography Dataset, 2001 - 2018
CONTOUTSS oo ciomsinmoinsissininsinamoninsisiansansesinsmsirimsi National  Elevation Dataset, 2019
Boundaries.............. Multiple sources; see metadata file 2019 - 2021
Wetlands................. FWS  National Wetlands Inventory Not  Available

o a2
| 72MILS

0°18" I
5MILS |

UTM GRID AND 2019 MAGNETIC NORTH
DECLINATION AT CENTER OF SHEET

U.S. National Grid
100,000 - m Square ID

NQ
D0
NP

Grid Zone Designation
14R

SCALE 1:24 000

1 0.5 0 KILOMETERS 1 2
= — — — —
1000 500 0 METERS 1000 2000
1 0.5 0 1
MILES
10p_|0 . ._9 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 QUADRANGLE LOGATION
FEET
1 Citrus City
CONTOUR INTERVAL 5 FEET T2]3 § é;ti‘r’]’t‘)ur
NORTH AMERICAN VERTICAL DATUM OF 1988 s
4 5 4 La Joya
This map was produced to conform with the Z z?c?;[go
National Geospatial Program US Topo Product Standard. 6 7 7 Las Milpas

ADJOINING QUADRANGLES

ROAD CLASSIFICATION

Local Connector

Expressway
Secondary Hwy Local Road
Ramp — 4wp

' Interstate Route D US Route O State Route

MISSION, TX, TAM
2022

-98.2500°

2890000mN

26.1250°

7643016391310

NGAREFNO.US GSX24K29623

NSN.



AutoCAD SHX Text
THREE MILE  DOWNSTREAM

AutoCAD SHX Text
HIDALGO COUNTY DRAINAGE DISTRICT NO.1 (DITCH)


Detailed Description of Treatment Process

Phase:

The existing WWTP has a treatment capacity of 0.95 MGD.

Type of treatment system:

The existing WWTP uses an activated sludge treatment process.

Mode of operation:

The existing WWTP operates in an extended aeration mode.

Treatment process description:

The following table describes the flow of wastewater through the entire treatment process.

Influent Pump Station
Circular wetwell

Triplex pumping system (Flygt)
VFD
Force main from existing site

Influent flow mag. Meter

2.0 MGD

Three gpm pumps for a total
capacity of 3,000 gpm
Three units to control flow
12” DR18 €900 PVC

Rated up to 3 MGD

Lift station shall handle peak flow
(217.61.c)
Lift Station requires generator or
quick connect mechanism and
alarms (217.63.a-c)

New Headworks
Mechanical bar screens

Bypass channel with manual
screens

Splitter box

%" screen size

%" screen size

Min. screen size=0.25"
(217.121.£.2)
Bypass channel required
(217.121.b)

Min. angle of bar rack=30°
(217121.ff.2)

Aeration Basin
Two raceway type basins

Duplicate turbine mixers in each
basin

0.475 MGD each

40 HP each

Max. organic loading rate=15
Ib/day/1000cf (217.257.154 Table
F.1)

Min. air requirements by equation
(217.155.a.3 Equation F.2)

Table continues on next page




Final Clarifier
Two clarifiers

48’ diameter, 0.5 MGD capacity
each

Redundant clarifier needed for
flows >0.4 MGD (217.153.c.1)

Min. side wall depth=10’
(217.152.g.2.a)
Max. overflow rate at peak
flow=800 gdp/sf (217.154 Table
F.2 for 10/15/3 EA)

Min. detention time at peak
flow=2.2 hr (217.154 Table F.2
for 15/15/3 EA)

Max. weir loading at peak
flow=20,000 gpd/If
(217.152.c.4)

Max. vertical flow through inlet
stilling well= 0.15 ft
(217.152.a.4)

RAS/WAS Pump Station
RAS pumping system) RAS recycle
ratio O to 150%)

WAS pumping system

Two RAS pumps

Two WAS pumps to sludge box

RAS pumping capacity=200 to
400 gpd/sf (217.152.j.3)

If Design flow.0.4 MGD, flow
meter required for RAS/WAS
(217.162)
Redundancy required to
operate with largest pump out
of service (217.158.3)

Disinfection
Chlorine contact basin

Chlorine feed system

Chlorine storage structure

Two 0.475 MGD chambers

Pumping system

One ton cylinder and two 1501b
cylinders in a structure

Min. contact time at peak
flow=20 min. (217.281.c.2)

Min. design chlorine
concentration needed for
disinfection=8 mg/L (217.272.b
Table K.1)

Sludge Disposal

Two sludge boxes
Area set aside for four sludge
drying beds (Wedgewater media)

Sized for 30 cy/month

Beds ~ 500 sf each




Type Dimensions of Plant Processes

Dimensions of treatment processes:
The following tables list the dimensions of each treatment process.

Extended Aeration Basin

|Number of aeration basins 2 i
|Length (each basin) 120](ft) i
iWidth (each basin) 60|(ft) :
#S.W.D. (each basin) 11{(ft) ’
!Basin volume 79,200 |(cu ft) !
!Total basin volume (2 basins) 158,400 |(cu ft) ‘
Detentiontime . o3

Final Clarifier

INumber of clarifies | 2 )
!Dlameter 48|(ft) ‘
iStiIIing well diameter 8](ft) |
iS.W.D. (each clarifier) 12|(ft) i
iSurface area (each clarifier) 1,810 |(sq ft) :
ETotaI surface area (2 clarifiers) 3,620 |(sq ft) E
!CIarifier volume 21,720 |(cu ft) !
|Tota| Clarifier volume (2 clarifier) 43,440 |(cu ft) !
foetention time ot peak flow (2 darfie) | 274)or)___J

INumber of chambers | o~ )
!Chamberlength 25|(ft) !
fChamber width 10|(ft) J
{S.W.D. 12[(ft) f
{Chamber volume 3000|(cu ft)  f
:Total chamber volume (2 chambers) 6000](cu ft) E
Contact time at peakflow_____ ___ S I (I



al\Flow Diagram.dwg

V:\144200 WWTP MUD | Permit Renew

INFLUENT
PUMP STATION

HEADWORKS

PLANT G RAW
lNFLUEN} WASTEWATER

FILTRATE

/

AERATION
BASIN

4

MECHANICAL
BAR SCREEN

FILTRATE

FLOW
SP R

RETURN ACTIVATED

SLUDGE

AERATION BASIN No.
|

AERATION BASIN No.

2

RETURN ACTIVATED

TO PROCESS
WATER SYSTEM

PROCESS
WATER

FINAL CLARIFIER

No. |

CHLORINE
CONTACT

F)
T N|

PROCESS WATER

SETTLED

CLARIFER
FLOW
SPLITTER
MIXED
LIQUOR
SLUDGE

PUMP STATION

SLUDGE

PLANT/DRAIN

PUMP STATION

O

-—-.l

SLUDGE

SCUM

FINAL CLARIFIER
No. 2

N\

SCUM

SLUDGE %

SETTLED

O

FILTRATE

BASIN

o—{1]

CHLORINATOR

)|

AN

BOX

wrrE Rl OW DIAGRAN e

O

oLk

O
Lul
|_
<<
=
|_
&)
<
= &
< 3
'3 n
(
\
LICENSED SLUDGE
SHUDGE HAULER

PRINCIPAL CONTACTS

ADDRESS

PHONE

Hidalgo County MUD No.l
Craig Gonzalez

Jeremia h Martin 7400 W Exp 83, Mission, TX 78572

Craig Gonzalez 260 S. Texas Blvd., Weslaco, TX 78596

(956)585-582I
(956)405-3337

N

STE. 403

PLANT
EFFLUE

>

URBAN
INFRASTRUCTURE
GROUP, INC.

260 S TEXAS BLVD,

WESLACO, TEXAS 78596

(956) 405-3337
TBPE FIRM NO. F-13094
WWW.UIGTEXAS.COM

Mar 13, 2025 - 9:34am



AutoCAD SHX Text
AERATION BASIN No. 1

AutoCAD SHX Text
INFLUENT PUMP STATION

AutoCAD SHX Text
HEADWORKS

AutoCAD SHX Text
RAW WASTEWATER

AutoCAD SHX Text
AERATION BASIN FLOW SPLITTER

AutoCAD SHX Text
MECHANICAL BAR SCREEN

AutoCAD SHX Text
SLUDGE PUMP STATION

AutoCAD SHX Text
CLARIFER FLOW SPLITTER

AutoCAD SHX Text
LICENSED SLUDGE HAULER

AutoCAD SHX Text
FINAL CLARIFIER  No. 1

AutoCAD SHX Text
FINAL CLARIFIER  No. 2

AutoCAD SHX Text
CHLORINATOR

AutoCAD SHX Text
CHLORINE CONTACT BASIN

AutoCAD SHX Text
PLANT EFFLUENT

AutoCAD SHX Text
PROCESS WATER PUMP STATION

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
TO PROCESS WATER SYSTEM 

AutoCAD SHX Text
PROCESS WATER

AutoCAD SHX Text
PLANT/DRAIN PUMP STATION

AutoCAD SHX Text
FILTRATE

AutoCAD SHX Text
FILTRATE

AutoCAD SHX Text
FILTRATE

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
AERATION BASIN No. 2

AutoCAD SHX Text
PLANT INFLUENT

AutoCAD SHX Text
SLUDGE BOX

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
SETTLED SLUDGE

AutoCAD SHX Text
SETTLED SLUDGE

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
DATE PREPARED: 3/13/2025

AutoCAD SHX Text
PRINCIPAL CONTACTS

AutoCAD SHX Text
ADDRESS

AutoCAD SHX Text
PHONE

AutoCAD SHX Text
URBAN INFRASTRUCTURE GROUP, INC.

AutoCAD SHX Text
Hidalgo County MUD No.1

AutoCAD SHX Text
Jeremiah Martin

AutoCAD SHX Text
7400 W Exp 83, Mission, TX 78572

AutoCAD SHX Text
(956)585-5821

AutoCAD SHX Text
Craig Gonzalez

AutoCAD SHX Text
Craig Gonzalez

AutoCAD SHX Text
260 S. Texas Blvd., Weslaco, TX 78596

AutoCAD SHX Text
(956)405-3337

AutoCAD SHX Text
WTTP FLOW DIAGRAM


HIDALGO COUNTY

L,
IRRIGATION DISTRICT [~ (1L MARINA ST
NO.6 CANAL W
50

== »\)C POINT OF

EXISTING
WWTP 2 e ), DISCHARGE
S = BUENA VISTA'DR
— i/ W
Q<
S PRADERALN || —— N
AN
g I ;
e i © = NS 7
5
b | _IHIDALGO MUD
/ NO.1 S
N
IDALGO MUD No.1 X PUESTA DEL SOL AVE BOUNDARY | 3
BOUNDARY N Pwayer 0 2
LE
Fi R E.ZVIL
GOLF COURSE /T@ S R TP
(¢} 1
’\\/ j HIDALGO COUNTY
— IRRIGATION DISTRICT
' / No.6 CANAL
HIDALGO COUNTY MONROE ST | /" -
IRRIGATION DISTRICT GOLF COURSE < g b“
No.6 CANAL ~ heel P gt
n S) S
J -
wv
L[] E

] (]
@ I \ &f@ Q
; N Y o« =
‘\ Q —
2 N
Z a \ o S
~ [~ ] (<)
a -
S S = e &
Ly “ 3; <
2 = PTJ DR S
s =~ a
S = GCALE: _NTS
HIDALGO MUD No.1
\ BOUNDARY [
3\0
IDA DR | [ [HIDALGO MUD No.1
< BOUNDARY

/'\3

.
gfco\ / / EL BARQUITO DR
[ \\%PCE/ \5\\

ZCH”IT—IU‘ ﬁU/A.RD / Chih‘%ahua - = <:"[/\/\\
URBAN
INFRASTRUCTURE HIDALGO MUD #1 ATTACHMENT
GROUP, INC. PALVIEW, TEXAS
A0S, poxas B S ) No.6
Weslaco, Texas 78596 WWW.UIGTEXAS.COM SITE DRAWING

ckimball — File: V:\144200 WWTP MUD 1 Permit Renewal\SITE MAP ATTACHMENT 5.dwg



AutoCAD SHX Text
SCALE: NTS


— Transaction Information

Voucher Number:
Trace Number:

TCEQ ePay Voucher Receipt

763184
582EA000664626

Date: 04/21/2025 11:23 AM
Payment Method: CC - Authorization 0000392485
Voucher Amount: $1,600.00
Fee Type: WW PERMIT - FACILITY WITH FLOW >= .50 & < 1.0 MGD - RENEWAL
ePay Actor: JEREMIAH MARTIN
— Payment Contact Information
Name: JEREMIAH MARTIN
Company: HIDALGO MUD 1
Address: 7400 W IH 2, MISSION, TX 78572 9527
Phone: 956-585-5821

— Site Information

Site Name:
Site Address:

Site Location:
THE PLANT DRIVE

NEW SEWER PLANT
2509 FAIRWAY CT, MISSION, TX 78572
HEAD NW APPR 25 MILES FROM THE ENTRANCE AT 2509 FAIRWAYS CT ON

— Customer Information

Customer Name:
Customer Address:

JEREMIAH MARTIN
7400 W IH 2, MISSION, TX 78572 9527

— Other Information

Program Area ID:

WQ0014950001




TCEQ ePay Voucher Receipt

— Transaction Information

Phone:

Voucher Number: 763185
Trace Number: 582EA000664626
Date: 04/21/2025 11:23 AM
Payment Method: CC - Authorization 0000392485
Voucher Amount: $15.00
Fee Type: 30 TAC 305.53B WQ RENEWAL NOTIFICATION FEE
ePay Actor: JEREMIAH MARTIN
— Payment Contact Information
Name: JEREMIAH MARTIN
Company: HIDALGO MUD 1
Address: 7400 W IH 2, MISSION, TX 78572 9527

956-585-5821




Rainee Trevino

From: Cameron Kimball <ckimball@uigtexas.com>

Sent: Thursday, May 8, 2025 5:20 PM

To: Rainee Trevino

Cc: Jeremiah Martin; Craig Gonzalez

Subject: RE: Application to Renew Permit - Administratively Complete
Attachments: Attachment 1 & 2 - Mission USGS_revised.pdf; 2025-05-08 TCEQ Comment

Response_revised.pdf

Categories: NOD Response Review

Ms. Trevino,

I do apologize for the late email, but please find attached revised editions of the comment
response and USGS map. These are to replace their respective copies in the previous email.

Best Regards,
Cameron

URBAN

260 S. Texas Blvd.

Suite 403

Weslaco, Texas 78596
Office: (956) 405-3337
Website: www.uigtexas.com

From: Cameron Kimball

Sent: Thursday, May 8, 2025 4:26 PM

To: Rainee Trevino <Rainee.Trevino@tceq.texas.gov>

Cc: Jeremiah Martin <hidalgomud@aol.com>; Craig Gonzalez <cgonzalez@uigtexas.com>
Subject: Application to Renew Permit - Administratively Complete

Good Afternoon Ms. Trevino,

I hope you are doing well. Please find the attached comment response and relative
supporting files for TCEQ’s comments on May 5™ 2025. Additionally, please let me know if
you or your team have come across the physical original submittal. We were notified that
the physical submission packet was delivered this week.



Thank you for your time and consideration, we look forward to hearing from you
(adminstratively complete notification). Please let us know if you have any questions or if
there is anything we can do to help.

Best Regards,
Cameron

Cameron Kimball | Engineer I | Urban Infrastructure Group | 956.405.3337